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Chapter 1.1. Should patients with diabetes and 
CKD stage 5 start with peritoneal dialysis or haemo-
dialysis as a first modality?

1.1.1. We recommend giving priority to the pa-

tient’s general status and preference in selecting 

renal replacement therapy as there is an absence 

of evidence of superiority of one modality over 

another in patients with diabetes and CKD stage 

5 (1C).

1.1.2. We recommend providing patients with un-

biased information about the different available treat-

ment options (1A).

1.1.3. In patients opting to start haemodialysis 

(HD), we suggest prefering high flux over low flux 

when this is available (2C).

1.1.4. We suggest diabetes has no influence on the 

choice between HD or haemodiafiltration (HDF) 

(2B).

Chapter 1.2. Should patients with diabetes and 
CKD stage 5 start dialysis earlier, i.e. before be-
coming symptomatic, than patients without diabe-
tes?

1.2.1. We recommend initiating dialysis in pa-

tients with diabetes on the same criteria as in patients 

without diabetes (1A).

Guideline 1.3. High-risk patients e.g. with diabe-

tes and those whose renal function is deteriorating 

more rapidly than eGFR 4 mL/min/year require par-

ticularly close supervision. Where close supervision is 

not feasible and in patients whose uraemic symptoms 

may be difficult to detect, a planned start to dialysis 

while still asymptomatic may be preferred.

Розділ 1.1. Пацієнти з цукровим діабетом і ХХН 5-ї 
стадії повинні починати з перитонеального діалізу чи ге-
модіалізу як перший вибір?

1.1.1. Ми рекомендуємо надавати пріоритет відпо-

відно до загального стану пацієнта і його побажань у 

виборі замісної ниркової терапії, оскільки докази щодо 

переваг однієї тактики лікування над іншою в пацієнтів 

з діабетом і 5-ю стадією ХХН відсутні (1С).

1.1.2. Ми рекомендуємо надати пацієнтам об’єк-

тивну інформацію про різні доступні варіанти лікуван-

ня (1А).

1.1.3. У пацієнтів, які бажають починати з гемо-

діалізу (ГД), ми надаємо перевагу високопотоково-

му ГД замість низькопотокового, коли це доступно 

(2С).

1.1.4. Ми вважаємо, що діабет не має жодного 

впливу на вибір між ГД або гемодіафільтрацією (ГДФ) 

(2B).

Розділ 1.2. Чи повинні пацієнти з цукровим діабе-
том і ХХН 5-ї стадії починати діаліз раніше, тобто до 
розвитку симптоматики, ніж пацієнти без діабету?

1.2.1. Ми рекомендуємо починати діаліз у пацієнтів 

з цукровим діабетом за тими ж критеріями, що й у хво-

рих без діабету (1А).

Настанова 1.3. Пацієнти високого ризику, напри-

клад з діабетом, і ті, чия ниркова функція погіршується 

більш швидкими темпами, ніж рШКФ 4 мл/хв/рік, по-

требують особливо пильного спостереження. У місцях, 

де пильний нагляд не є можливим, і в пацієнтів, у яких 

уремічні симптоми в подальшому буде складно вияви-

ти, кращим може бути плановий початок діалізу ще за 

відсутності симптомів. 
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Розділ 1.3. Що є кращим як початковий доступ у па-
цієнтів з діабетом і ХХН 5-ї стадії: фістула, протез чи ту-
нельний катетер?

1.3.1. Ми рекомендуємо докладати розумних зусиль 

для уникнення тунельних катетерів з метою первинно-

го доступу в пацієнтів із цукровим діабетом, які нирко-

во-замісну терапію починають з ГД (1С).

1.3.2. Ми рекомендуємо обговорювати з пацієнтом 

переваги, недоліки і ризики кожного з типів доступу.

Розділ 1.4. Чи є корисним проведення трансплантації 
нирки в пацієнтів з діабетом та ХХН 5-ї стадії?

1.4.1. Ми рекомендуємо забезпечення інформа-

цією про різні варіанти трансплантації та їх очікува-

ні результати пацієнтів з діабетом і 4–5-ю стадіями 

ХХН, які вважаються придатними для транспланта-

ції (1D).

Тільки обсерваційні дослідження доступні як під-

ґрунтя для формування рекомендацій у цьому розділі.

Положення тільки для пацієнтів з цукровим діабетом 
1-го типу і 5-ю стадією ХХН 

1.4.2. Ми рекомендуємо трансплантацію нирки від 

живих донорів або одночасну трансплантацію нирки й 

підшлункової залози для покращення виживання паці-

єнтів (2С).

1.4.3. Ми виступаємо проти трансплантації острів-

цевих клітин після трансплантації нирки з метою по-

ліпшення виживання (2С).

1.4.4. Ми пропонуємо пересадку підшлункової за-

лози для поліпшення виживання після трансплантації 

нирки (2С).

Рекомендації тільки для пацієнтів з цукровим діабетом 
2-го типу та 5-ю стадією ХХН

1.4.5. Ми рекомендуємо не проводити транспланта-

цію підшлункової залози або одночасну транспланта-

цію нирки й підшлункової залози (1D).

1.4.6. Ми рекомендуємо не розглядати діабет сам 

по собі як протипоказання до трансплантації нирки в 

пацієнтів, які відповідають критеріям включення й ви-

ключення для трансплантації (1С).

Частина 2. Питання, що стосуються глікемічного 
контролю у пацієнтів з діабетом і ХХН стадії 3Б і вище 
(ШКФ < 45 мл/хв)

Розділ 2.1
А. Чи повинні ми прагнути зниження рівня 

HbA1с шляхом більш жорсткого глікемічного конт-

ролю в пацієнтів з діабетом і ХХН стадії 3Б і вище 

(ШКФ < 45 мл/хв)?

Б. Чи перевершує агресивна стратегія лікування (за 

кількістю ін’єкцій та засобів контролю) більш спокійну 

стратегію лікування у пацієнтів з діабетом і ХХН стадії 

3Б і вище (рШКФ < 45 мл/хв) і з використанням інсу-

ліну?

2.1.1. Ми рекомендуємо не посилювати глікемічний 

контроль, якщо наявні епізоди тяжких гіпоглікемій 

(1В).

2.1.2. Ми рекомендуємо доповнити зусилля для 

більш жорсткого глікемічного контролю з метою 

зниження рівня HbA1с, коли його рівень > 8,5 % 

(69 ммоль/моль) (1С).

Chapter 1.3. In patients with diabetes and CKD 
stage 5, should a native fistula, graft or tunnelled cath-
eter be preferred as initial access?

1.3.1. We recommend that reasonable effort be 

made to avoid tunnelled catheters as primary access 

in patients with diabetes starting HD as renal replace-

ment therapy (1C).

1.3.2. We recommend that the advantages, disad-

vantages and risks of each type of access be discussed 

with the patient.

Chapter 1.4. Is there a benefit to undergoing re-
nal transplantation for patients with diabetes and CKD 
stage 5?

1.4.1. We recommend providing education on 

the different options of transplantation and their ex-

pected outcomes for patients with diabetes and CKD 

stage 4 or 5 who are deemed suitable for transplanta-

tion (1D).

Only observational data are available to support 

guidance in this area.

Statements only for patients with type 1 diabetes 
and CKD stage 5

1.4.2. We suggest living donation kidney trans-

plantation or simultaneous pancreas kidney trans-

plantation to improve survival of suitable patients 

(2C).

1.4.3. We suggest against islet transplantation af-

ter kidney transplantation with the aim to improve 

survival (2C).

1.4.4. We suggest pancreas grafting to improve 

survival after kidney transplantation (2C).

Statements only for patients with type 2 diabetes
1.4.5. We recommend against pancreas or simul-

taneous kidney-pancreas transplantation (1D).

1.4.6. We recommend diabetes in itself should 

not be considered a contraindication to kidney 

transplantation in patients who otherwise comply 

with inclusion and exclusion criteria for transplan-

tation (1C).

Chapter 2. Issues related to glycaemic control in 
patients with diabetes and CKD stage 3b or higher 
(eGFR < 45 mL/min)

Chapter 2.1
A. Should we aim to lower HbA1с by tighter gly-

caemic control in patients with diabetes and CKD 

stage 3b or higher (eGFR < 45 mL/min)?

B. Is an aggressive treatment strategy (in number 

of injections and controls and follow-up) superior to a 

more relaxed treatment strategy in patients with diabe-

tes and CKD stage 3b or higher (eGFR < 45 mL/min) 

and using insulin?

2.1.1. We recommend against tighter glycaemic 

control if this results in severe hypoglycaemic epi-

sodes (1B).

2.1.2. We recommend vigilant attempts to tighten 

glycaemic control with the intention to lower HbA1с 

when values are > 8.5 % (69 mmol/mol) (1C).

2.1.3. We suggest vigilant attempts to tighten gly-

caemic control with the intention to lower HbA1с 
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2.1.3. Ми пропонуємо вживання додаткових зусиль 

для більш жорсткого глікемічного контролю з метою 

зниження рівня HbA1с за схемою, зображеною на 

рис. 4, у всіх інших випадках (2D).

2.1.4. Ми рекомендуємо інтенсивний самоконтроль 

з метою уникнення гіпоглікемії у пацієнтів з високим 

ризиком гіпоглікемії (2D).

Розділ 2.2. Чи існують ефективніші альтернативи, ніж 
рівень HbA1с, для оцінки глікемічного контролю у пацієн-
тів з діабетом і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/
1,73 м2)?

2.2.1. Ми рекомендуємо використовувати HbA1с як 

типовий показник для оцінки довгострокового гліке-

мічного контролю у пацієнтів з ХХН стадії 3Б і вище 

(рШКФ < 45 мл/хв/1,73 м2) (1С).

Розділ 2.3
А. Чи має перевагу будь-який інший пероральний 

препарат в контексті смертності/ускладнень/гліке-

мічного контролю у пацієнтів з цукровим діабетом 

2-го типу і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/

1,73 м2)?

Б. У пацієнтів з діабетом 2-го типу і ХХН стадії 3Б 

або вище (рШКФ < 45 мл/хв/1,73 м2) чи є максимальна 

пероральна терапія кращою, ніж першопочаткове до-

давання інсуліну на більш ранній стадії?

according to the flow chart in Figure 4 in all other 

conditions (2D).

2.1.4. We recommend intense self-monitoring 

only to avoid hypoglycaemia in patients at high risk 

for hypoglycaemia (2D).

Chapter 2.2. Are there better alternatives 
than HbA1c to estimate glycaemic control in pa-
tients with diabetes and CKD stage 3b or higher 
(eGFR < 45 mL/min/1.73 m2)?

2.2.1. We recommend the use of HbA1с as a 

routine reference to assess longer term glycaemic 

control in patients with CKD stage 3b or higher 

(eGFR < 45 mL/min/1.73 m2) (1C).

Chapter 2.3
А. Is any oral drug superior to another in terms 

of mortality/complications/glycaemic control in pa-

tients with diabetes type 2 and CKD stage 3b or high-

er (eGFR < 45 mL/min/1.73 m2)?

В. In patients with diabetes type 2 and CKD stage 

3b or higher (eGFR < 45 mL/min/1.73 m2), is maxi-

mal oral therapy better than starting/adding insulin at 

an earlier stage?

2.3.1. We recommend metformin in a dose 

adapted to renal function as a first line agent 

when lifestyle measures alone are insufficient to 

Рисунок 4. Алгоритм підтримання цільових рівнів HbA1с у пацієнтів із цукровим діабетом і ХХН стадії 

3Б і вище (рШКФ < 45 мл/хв)

Figure 4. Flowchart of management targets of HbA1с in patients with diabetes and SCD stage 3b or higer 

(eGFR < 45 mL/min) 

Комплексний аналіз 
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Індивідуальна вразливість 
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Guideline development group. Nephrol. Dial. Transplant. 2015; 30: ii1-ii142.
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2.3.1. Ми рекомендуємо метформін у дозі, адаптова-

ній до функції нирок, як агент першої лінії, коли зміна 

способу життя сама по собі є недостатньою для отри-

мання рівня HbA1C у необхідному діапазоні згідно з 

рис. 4 (1В).

2.3.2. Ми рекомендуємо додати препарат з низьким 

ризиком розвитку гіпоглікемії (рис. 5) як додатковий 

агент, якщо поліпшення глікемічного контролю вва-

жається доцільним, відповідно до рис. 4 (1В).

2.3.3. Ми рекомендуємо інструктувати пацієнтів 

щодо тимчасової відміни метформіну у випадках ви-

никнення зневоднення, під час проведення досліджень 

з контрастною речовиною або в ситуаціях з підвище-

ним ризиком розвитку ГУН (1С).

Частина 3. Питання, пов’язані з контролем серцево-
судинного ризику в пацієнтів з діабетом і ХХН стадії 3Б 
і вище

get HbA1C in the desired range according to Fi--

gure 4 (1B).

2.3.2. We recommend adding on a drug with a 

low risk for hypoglycaemia (fig. 5) as additional agent 

when improvement of glycaemic control is deemed 

appropriate according to Figure 4 (1B).

2.3.3. We recommend instructing patients to tem-

porarily withdraw metformin in conditions of pend-

ing dehydration, when undergoing contrast media 

investigations, or in situations with an increased risk 

for AKI (1C).

Chapter 3. Issues related to management of car-
diovascular risk in patients with diabetes and CKD 
stage 3b or higher

Chapter 3.1. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2) or 
on dialysis and with CAD, is percutaneous coronary 

Рисунок 5. Оцінка ризику гіпоглікемії

Figure 5. Assessment of risk for hypoglycaemia
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Розділ 3.1. У пацієнтів з діабетом і ХХН стадії 3Б і 
вище (рШКФ < 45 мл/хв/1,73 м2) або тих, які перебува-
ють на діалізі з ІХС, чи мають переваги черезшкірне ко-
ронарне втручання (ЧКВ), коронарне шунтування (АКШ) 
або консервативне лікування в порівнянні?

3.1.1. Ми рекомендуємо не відмовлятися від коро-

нарної ангіографії з єдиним наміром уникнути потен-

ційного погіршення функції нирок, пов’язаного з за-

стосуванням контрасту, у пацієнтів з діабетом і ХХН 

стадії 3Б і вище (ШКФ < 45 мл/хв) у осіб, яким коро-

нарна ангіографія показана (1 D).

3.1.2. Ми рекомендуємо оптимальне лікування вва-

жати кращим методом вибору в пацієнтів з діабетом і 

3Б–5-ю стадіями ХХН, які мають стабільну ІХС, за ви-

нятком великої ділянки ішемії або значного ураження 

головної лівої або проксимальної лівої передньої низ-

хідної артерії (1С).

3.1.3. Ми рекомендуємо у разі можливої реваскуля-

ризації надавати перевагу АКШ над ЧКВ у пацієнтів 

з ураженням багатьох судин або (SYNTAX score > 22) 

ІХС (1С).

3.1.4. Ми рекомендуємо, щоб пацієнти з діабетом 

і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв) з гострою 

коронарною симптоматикою лікувались так само, як 

пацієнти з ХХН стадії 3Б і вище (рШКФ < 45 мл/хв) 

без діабету або з діабетом без ХХН стадії 3Б і вище 

(рШКФ < 45 мл/хв) (1D).

Розділ 3.2. Чи повинні ми призначати інгібітори РААС 
з метою кардіоваскулярної профілактики пацієнтам з діа-
бетом і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/1,73 м2) 
і на діалізі з визначеною кардіальною патологією (серцева 
недостатність, ішемічна хвороба серця, гіпертонічна хво-
роба)?

3.2.1. Ми рекомендуємо дорослим з ХХН стадії 3Б і 

вище (рШКФ < 45 мл/хв/1,73 м2 або тим, що на діалізі) 

і діабетом, які мають серцево-судинні показання (сер-

цева недостатність, ішемічна хвороба серця) лікувати-

ся ІАПФ у максимально переносимій дозі (1В).

3.2.2. Ми стверджуємо, що поки недостатньо до-

казів, щоб виправдати призначення блокаторів рецеп-

торів до ангіоіотензину (БРА) у дорослих пацієнтів із 

ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/1,73 м2 або на 

діалізі) і діабетом, які мають серцево-судинні показан-

ня (серцева недостатність, ішемічна хвороба серця), 

але не переносять ІАПФ (2В).

3.2.3. Ми не рекомендуємо поєднувати різні кла-

си блокаторів ренін-ангіотензинової системи (ІАПФ, 

БРА або прямі інгібітори реніну) (1А).

Розділ 3.3. Чи призначаємо ми бета-блокатори з ме-
тою профілактики раптової серцевої смерті у пацієнтів 
з діабетом і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/
1,73 м2), включаючи тих, хто знаходиться на діалізі?

3.3.1. Ми пропонуємо почати застосування селек-

тивного бета-блокуючого агенту як первинну профі-

лактику у пацієнтів з діабетом і ХХН стадії 3Б і вище з 

продовженням, якщо він добре переноситься (2С).

3.3.2. Ми пропонуємо призначення ліпофильного 

бета-блокатора замість гідрофільного у пацієнтів з діа-

бетом і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв) (2С).

intervention (PCI), coronary artery bypass grafting 
(CABG) or conservative treatment to be preferred?

3.1.1. We recommend not omitting coronary an-

giography with the sole intention of avoiding poten-

tial contrast-related deterioration of kidney function 

in patients with diabetes and CKD stage 3b or higher 

(eGFR < 45 mL/min) in whom a coronary angiogra-

phy is indicated (1D).

3.1.2. We recommend that optimal medical 

treatment should be considered as preferred treat-

ment in patients with diabetes and CKD stage 3b–5 

who have stable CAD, unless there are large areas of 

ischaemia or significant left main or proximal LAD 

lesions (1C).

3.1.3. We recommend that when a decision is tak-

en to consider revascularization, CABG is preferred 

over PCI in patients with multivessel or complex 

(SYNTAX score > 22) CAD (1C).

3.1.4. We recommend that patients with diabetes 

and CKD stage 3b or higher (eGFR < 45 mL/min) 

who present with an acute coronary event should be 

treated no differently than patients with CKD stage 

3b or higher (eGFR < 45 mL/min) without diabetes 

or patients with diabetes without CKD stage 3b or 

higher (eGFR < 45 mL/min) (1D).

Chapter 3.2. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2) or 
on dialysis and with a cardiac indication (heart failure, 
ischaemic heart disease, hypertension) should we pre-
scribe inhibitors of the RAAS system as cardiovascular 
prevention?

3.2.1. We recommend that adults with CKD 

stage 3b or higher (eGFR < 45 mL/min/1.73 m2 or 

on dialysis) and diabetes who have a cardiovascular 

indication (heart failure, ischaemic heart disease) be 

treated with an ACE-I at maximally tolerated dose 

(1B).

3.2.2. We suggest there is insufficient evidence 

to justify the start of an angiotensin-receptor block-

er (ARB) in adults with CKD stage 3b or higher 

(eGFR < 45 mL/min/1.73 m2 or on dialysis) and 

diabetes who have a cardiovascular indication (heart 

failure, ischaemic heart disease) but intolerance for 

ACE-I (2B).

3.2.3. We recommend not combining different 

classes of renin angiotensin-blocking agents (ACE-I, 

ARBs or direct renin inhibitors) (1A).

Chapter 3.3. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2) or on 
dialysis, should we prescribe beta blockers to prevent 
sudden cardiac death?

3.3.1. We suggest starting a selective beta-blocking 

agent as primary prevention in patients with diabetes 

and CKD stage 3b or higher and then continuing it 

when tolerated (2C).

3.3.2. We suggest prescribing lipophilic rath-

er than hydrophylic beta-blocking agents in pa-

tients with diabetes and CKD stage 3b or higher 

(eGFR < 45 mL/min) (2C).
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Розділ 3.4. У пацієнтів з діабетом і ХХН стадії 3Б і 
вище (рШКФ < 45 мл/хв/1,73 м2) чи слід нам прагнути 
знизити артеріальний тиск менше від цільового, ніж серед 
населення в цілому?

3.4.1. Ми не рекомендуємо зниження цільового ар-

теріального тиску у пацієнтів, хворих на цукровий діа-

бет і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/1,73 м2), 

більше, ніж у загальній популяції (2С).

3.4.2. Ми припускаємо, що в пацієнтів з діабетом і 

ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/1,73 м2), але 

без протеїнурії всі ліки для зниження кров’яного тис-

ку можуть бути використані в дозі, необхідній для зни-

ження артеріального тиску (2С).

Розділ 3.5. Чи повинні ми призначати гіполіпідемічну 
терапію при первинній профілактиці пацієнтам з діабетом 
і ХХН стадії 3Б і вище (рШКФ < 45 мл/хв/1,73 м2) або 
тим, які на діалізі?

3.5.1. Ми рекомендуємо починати призначення ста-

тинів пацієнтам з діабетом і ХХН 3Б і 4-ї стадії (1В).

3.5.2. Ми пропонуємо розглянути призначення ста-

тинів у пацієнтів з діабетом і ХХН 5-ї стадії (2С).

3.5.3. Ми рекомендуємо не призначати статини па-

цієнтам з діабетом і ХХН 5Д стадії (1А).

3.5.4. Немає консенсусу в групі з розробки рекомен-

дацій щодо доцільності припинення призначення ста-

тинів у пацієнтів із цукровим діабетом і ХХН 5Д стадії.

3.5.5. Ми рекомендуємо можливу заміну статину фі-

братом у пацієнтів з ХХН 3Б стадії, які не переносять 

статини (2В).

Розділ 3.6
А. У пацієнтів з діабетом і ХХН стадії 3Б і вище 

(рШКФ < 45 мл/хв/1,73 м2) чи повинні ми рекоменду-

вати заходи, спрямовані на підвищення енергетичних 

витрат і фізичної активності?

Б. У пацієнтів з діабетом і ХХН стадії 3Б і вище 

(рШКФ < 45 мл/хв/1,73 м2) чи повинні ми рекомендувати 

заходи, спрямовані на скорочення споживання енергії?

3.6.1. Ми припускаємо, що пацієнтам з діабетом і 

ХХН стадії 3Б і вище (рШКФ < 45 мл/хв) слід викону-

вати додаткові фізичні вправи не менше трьох разів на 

тиждень тривалістю від 1/2 до 1 години для зменшення 

жирової маси й поліпшення ЯЖ (2D).

3.6.2. Ми припускаємо, що немає жодних доказів 

шкоди від застосування індивідуалізованої схеми ліку-

вання із підвищеним фізичним навантаженням (2С).

3.6.3. Стимулювання зменшення ваги в пацієнтів з 

діабетом і надмірною вагою тіла ми рекомендуємо про-

водити під контролем лікаря-дієтолога, щоб гарантувати 

втрату лише жирової маси; слід уникати недоїдання (1С).

Розділ 3.7. У пацієнтів з діабетом і ХХН стадії 3Б і 
вище (рШКФ < 45 мл/хв/1,73 м2) чи повинна бути реко-
мендована антитромбоцитарна терапія незалежно від ри-
зику серцево-судинних захворювань?

3.7.1. Ми рекомендуємо не додавати інгібітори 

глікопротеїну IIb/IIIa до стандартного лікування з 

метою скорочення числа випадків смерті, інфаркту 

міокарда, або необхідності коронарної реваскуля-

ризації у пацієнтів з діабетом і ХХН стадії 3Б і вище 

(рШКФ < 45 мл/хв) та гострими коронарними син-

Chapter 3.4. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2), 
should we aim at lower blood pressure targets than in 
the general population?

3.4.1. We suggest against applying lower blood 

pressure targets in patients with diabetes and CKD 

stage 3b or higher (eGFR < 45 mL/min/1.73 m2) 

than in the general population (2C).

3.4.2. We suggest that in patients with diabetes and 

CKD stage 3b or higher (eGFR < 45 mL/min/1.73 m2) 

but without proteinuria, all blood pressure-lowering 

drugs can be used equally to lower blood pressure 

(2C).

Chapter 3.5. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2) or on 
dialysis, should we prescribe lipid-lowering therapy in 
primary prevention?

3.5.1. We recommend starting a statin in patients 

with diabetes and CKD stage 3b and 4 (1B).

3.5.2. We suggest a statin be considered in patients 

with diabetes and CKD stage 5 (2C).

3.5.3. We recommend against starting a statin in 

patients with diabetes and CKD stage 5D (1A).

3.5.4. There was no consensus in the guideline de-

velopment group on whether or not statins should be 

stopped in patients with diabetes with CKD stage 5D.

3.5.5. We suggest fibrates can replace statins in pa-

tients with CKD stage 3b who do not tolerate statins 

(2B).

Chapter 3.6 
A. In patients with diabetes and CKD stage 3b or 

higher (eGFR < 45 mL/min/1.73 m2), should we 

recommend interventions aimed at increasing energy 

expenditure and physical activity?

B. In patients with diabetes and CKD stage 3b 

or higher (eGFR < 45 mL/min/1.73 m2), should we 

recommend interventions aimed at reducing energy 

intake?

3.6.1. We suggest that patients with diabetes and 

CKD stage 3b or higher (eGFR < 45 mL/min) per-

form additional physical exercise at least three times 

1/2 to 1 hour/week to reduce fat mass and improve 

QoL (2D).

3.6.2. We suggest that there is no evidence of 

harm when promoting an individualized regimen of 

increased physical exercise (2C).

3.6.3. When promoting weight loss in patients with 

diabetes and with overweight, we recommend supervi-

sion of this process by a dietician and to ensure that 

only fat mass is lost and malnutrition is avoided (1C).

Chapter 3.7. In patients with diabetes and CKD 
stage 3b or higher (eGFR < 45 mL/min/1.73 m2), 
should antiplatelet therapy be recommended, regard-
less of the cardiovascular risk?

3.7.1. We recommend against adding glycopro-

tein IIb/IIIa inhibitors to standard care to reduce 

death, myocardial infarction, or need for coronary 

revascularization in patients with diabetes and CKD 

stage 3b or higher (eGFR < 45 mL/min) and acute 
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дромами (ГКС) або високим ризиком втручання на 

коронарній артерії (1В).

3.7.2. Ми рекомендуємо не додавати тієнопіридин або 

тикагрелор до стандартного лікування з метою скорочен-

ня числа випадків смерті, інфаркту міокарда або необхід-

ності коронарної реваскуляризації у пацієнтів з діабетом і 

ХХН стадії 3Б і вище (рШКФ < 45 мл/хв) і ГКС або висо-

ким ризиком втручання на коронарній артерії, якщо не-

має додаткових факторів ризику кровотечі (2В).

3.7.3. Ми рекомендуємо призначати аспірин в якос-

ті вторинної профілактики, якщо немає протипоказань 

або побічних ефектів (1С).

3.7.4. Ми пропонуємо призначати аспірин в якості 

первинної профілактики тільки у пацієнтів без додат-

кових факторів ризику кровотечі (2С).
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coronary syndromes (ACSs) or high-risk coronary 

artery intervention (1B).

3.7.2. We suggest not adding a thienopyridine or 

ticagrelor to standard care to reduce death, myocar-

dial infarction, or need for coronary revascularization 

in patients with diabetes and CKD stage 3b or higher 

(eGFR < 45 mL/min) and ACSs or high-risk coro-

nary artery intervention unless there is no additional 

risk factor for bleeding (2B).

3.7.3. We recommend starting aspirin as second-

ary prevention, unless there is a contraindication, 

side effects or intolerance (1C).

3.7.4. We suggest starting aspirin as primary pre-

vention only in patients without additional risk fac-

tors for major bleeding (2C).


